
MB-455

0400-0455
Version Date: 1-5-2014 11:34

Vocas Systems b.v. info@vocas.com www.vocas.com

Item No. Part Number Qt Description

1 02.015.01 24 Screw 2,2X6,5 DIN7

2 744003 3 Screw M2X5 DIN965

3 07.003.01 2 Guide base right 2

4 07.004.02 2 middle plate

5 07.005.02 2 Filter lock screw 3

6 07.006.02 2 Guide base left 2

7 07.400.01 1 Front rotating plate

8 07.001.01 1 Hood MB-450

9 07.008.01 1 Flag Clamper 2

10 07.009.01 1 Winged nut M4 lar...

11 07.010.01 1 Screw M4x20 din ...

12 07.011.01 1 Friction tube 2

13 02.048.01 6 Screw M4X20 DIN ...

14 739001 12 Cupspring M4X0,3...

Item No. Part Number Qt Description

15 07.012.02 1 Flag rod 3

16 741002 6 Screw M3x12 DIN9...

17 07.097.01 6 Flag screw M3 large

18 07.075.02 3 Shim ring 8x4x0,1 ...

19 0430-0004 1 Top MB-4XX vlag ...

20 03.006.01 2 Eyebrow knob

21 03.007.01 2 Eyebrow lock knob

22 03.008.01 2 Eyebrow lock pin

23 03.009.01 2 Spring 4,4X7,5 CS...

24 07.014.01 2 Eyebrow 4

25 01.043.01 2 Pin 2X10 ISO8752...

26 02.021.01 4 Screw M2X5 DIN7...

27 03.012.02 2 Eyebrow bearing

28 07.015.01 2 Eyebrow shaft 2

Item No. Part Number Qt Description

29 07.406.01 2 Eyebrow lock plate II

30 07.402.01 1 Guide base low fr...

31 07.018.02 1 Filter lock screw 4

32 746102 2 Bearing 3MM. (KU...

33 03.029.02 2 Spring 1.85x4.3 C...

34 07.022.01 8 Nut M4 din 439 -0...

35 02.028.01 4 Ring M4 DIN 125 s...

36 07.023.01 4 Screw M4x16 iso 7...

37 07.021.01 4 acc knob

38 07.131.01 6 Screw M3x35 DIN ...

39 07.027.01 1 Filter lock 3

40 07.029.01 1 Spring 5,5x14x0,5 ...

41 07.030.03 1 filter lock shaft

42 07.031.01 1 ring 2,7 DIN 433 S...

Item No. Part Number Qt Description

43 06.011.01 2 Friction Tube

44 07.034.01 2 Screw M3x4 KRG...

45 07.035.02 2 Side flag bracket 3

46 05.004.02 2 Winged nut M4

47 07.036.01 2 side flag clamper

48 06.008.01 2 Screw M4x16 din ...

49 749001 2 Ring M4 BLGEST-...

50 03.014.01 1 Label Vocas

51 07.401.02 1 Guide base top fr...

52 07.407.01 1 Label MB-455

53 07.408.01 1 Cap Skiffy Series ...

54 0410-0003 1 filterframe 150mm ...

55 0410-0002 1 filter frame 150mm...

56 0410-0001 1 filter frame 4x5,65 ...

Item No. Part Number Qt Description

57 07.403.01 1 Rear rotating plate 3

58 07.208.01 2 Preasure piece ZI...

59 07.405.01 1 Rear plate 6

60 715001 1 Clamp nut

61 02.068.01 1 Clamper

62 740002 1 Pin 2h6X8 ISO8734

63 716002 1 Clamp bolt

64 02.060.01 1 Pin 3m6X32 DIN 7 ...

65 07.206.01 8 Screw M2 X3 ISO7...

66 07.207.01 4 Rotating guide

67 07.404.01 3 Rear end spacer
13

14

45

17

16

47 4449

46

48

43

14

13
262421 20 25 23 22

29

17

16

21 20 23

25 22 29

28

50

52

24
26

13 14 12

11

10

18

919

16

17

15

14 13

36

37
8

13

14

4534

38 28

34

37

36

38

39

42

4035

34

34

35

1

53

17

16

31

51

41

16

17

2

33
32

44

47 49 48

1

43

33 32

30

14

13
56

1
2

5

7 4

1

1

1

3

6

54

55

4 57

5

1

2

6

1

1

1

3

66 65
65

65 65

58

5867

67

64
67

63

62 61

59

60

27

27


